
 
CURRITUCK COUNTY 

NORTH CAROLINA 
 

 
 

Final Minutes Page 1 Updated 5/18/2021 5:15 PM  

  

May 3, 2021 
Minutes – Regular Meeting of the Board of Commissioners 

 WORK SESSION 

1. 4:00 PM  Planning Department Staff Reports / Noise Ordinance Amendment 

 

The Board of Commissioners met at 4:00 PM in the Board Meeting Room of the Historic 
Courthouse for a work session.   
 
Noise Ordinance Amendment: 
 
Following consideration of an amendment to the Noise Ordinance at the April 5 and April 19, 
2021, Board meetings, Commissioners requested a work session when questions were 
raised about impacts the changes may have on residential communities, particularly in 
Corolla.  County Attorney, Ike McRee, reviewed the changes with the Board.  He confirmed 
[...]
O

rd
in

an
ce

-N
o

is
e 

O
rd

in
an

ce
 A

m
en

d
m

en
t-

A
m

p
lif

ie
d

 S
o

u
n

d
 P

er
m

it
s)



 

 

 

A RESOLUTION OF THE CURRITUCK COUNTY BOARD OF COMMISSIONERS 

OPPOSING NORTH CAROLINA SENATE BILL 455 (“AN ACT TO DECRIMINALIZE 

NON-STATUTORY CRIMINAL OFFENSES AND VIOLATIONS”)  

 

 WHEREAS, the legislation proposed in SB 455 (“An Act to Decriminalize Non-

Statutory Criminal Offenses and Violations”) is of great concern to Currituck County and other 

local governments within North Carolina; and 

 WHEREAS, the proposed bill would prohibit criminal enforcement of local ordinances 

and change violations to an infraction punishable by no more than a $50 fine; and 

 WHEREAS, criminal penalties are an effective tool for local governments in enforcing 

ordinances; and 

 WHEREAS, the enforcement of criminal penalties is not abused, nor applied recklessly 

or carelessly; and 

 WHEREAS, a conviction of an infraction and $50 fine is not an effective deterrent for 

those who violate county ordinances. 

 NOW, THEREFORE, BE IT RESOLVED that copies of this resolution be sent to our 

legislative delegation and to the leadership of the North Carolina General Assembly in an effort 

to stop SB 455 from becoming law. 

 ADOPTED this 3rd day of May, 2021. 

 

       ____________________________________ 

       Michael H. Payment, Chairman 

       

ATTEST: 

________________________________ 

Leeann Walton, Clerk to the Board 

              (SEAL)      

 

9.A.a

Packet Pg. 30

A
tt

ac
h

m
en

t:
 A

 R
es

o
lu

ti
o

n
 b

y 
th

e 
C

o
u

n
ty

 o
f 

C
u

rr
it

u
ck

 O
p

p
o

si
n

g
 S

en
at

e 
B

ill
 4

55
  (

R
es

o
lu

ti
o

n
-O

p
p

o
se

 N
C

 S
en

at
e 

B
ill

 4
55

-D
ec

ri
m

in
al

iz
e 

N
o

n
-



 

 

 

 

A RESOLUTION OF THE CURRITUCK COUNTY BOARD OF COMMISSIONERS 

OPPOSING SENATE BILL 349/HOUSE BILL 401 (“INCREASE HOUSING 

OPPORTUNITIES”) 

 

 WHEREAS, the legislation proposed in SB 349/HB 401 (“Increase Housing Opportunities”) is of great 

concern to the County of Currituck and other local governments within North Carolina; and 

 WHEREAS, provisions within this legislation would severely diminish or even eliminate the ability of local 

government to determine what is best for its community or even allow community input or involvement in the 

decision-making process; and 

 WHEREAS, development would become uncontrolled and reckless with little to no regard for property 

owners rights, not to mention the added stress and demand on a local government’s infrastructure which would 

eventually lead to declining property values; and 

 WHEREAS, county officials were elected by their citizens for a reason, and if not for the efforts put forth by 

elected officials and county staff in utilizing effective and proven zoning processes including community input, 

local governments could not protect and preserve the quality of life citizens have come to enjoy; and 

 WHEREAS, a one-size fits all approach to land use is radical, reckless and irrational— a blatant attack on 

local land use decision-making; and 

 WHEREAS, uniform legislation for all local governments under one statewide zoning mandate would 

eliminate the single-family zoning designation and allow multi-family housing in every neighborhood with no 

minimum parking requirements in place to ensure adequate parking for all; and 

 WHEREAS, increased housing does not guarantee more affordable housing, nor does this legislation. 

 NOW, THEREFORE BE IT RESOLVED that copies of this resolution are sent to our legislative delegation 

and to the leadership of the North Carolina General Assembly in an effort to stop SB 349/HB 401 from becoming 

law and to work together to find real ways to advance affordable housing opportunities. 

 Adopted this the 3rd day of May, 2021. 

 

        ___________________________________ 

         Michael H. Payment, Chairman 

ATTEST: 

________________________________ 

Leeann Walton, Clerk to the Board 

 

              (SEAL) 

9.B.a

Packet Pg. 31

A
tt

ac
h

m
en

t:
 A

 R
es

o
lu

ti
o

n
 b

y 
th

e 
C

o
u

n
ty

 o
f 

C
u

rr
it

u
ck

 O
p

p
o

si
n

g
 P

ro
p

o
se

d
 Z

o
n

in
g

 R
ef

o
rm

  (
R

es
o

lu
ti

o
n

-O
p

p
o

se
 S

B
 3

49
/H

B
 4

01
-I

n
cr

ea
se

 H
o

u
si

n
g



Page 1 of 8 

 

DRAFT 
Scope of Services 

 

Currituck County, NC 
Moyock Regional Wastewater Treatment Plant  

Replacement Project 
 
 

PURPOSE OF AGREEMENT 
 
Hazen and Sawyer (Hazen) recently completed an evaluation of the Moyock Regional Wastewater 
Treatment Plant.  The existing 100,000 gpd package wastewater treatment plant uses integrated 
fixed film activated sludge (IFAS) process, and has had challenges with meeting non-discharge 
permit limits and is currently under a Special Order by Consent.  Hazen and Sawyer conducted a 
conceptual process assessment of the Moyock Regional Wastewater Treatment Plant and 
recommended replacement of the facility with a new 100,000 gpd wastewater treatment facility using 
the oxidation ditch process and new high-rate infiltration basins.  In April 2020, the North Carolina 
Department of Environmental Quality (NCDEQ) issued Permit No. WQ0035706 for construction of a 
200,000 gpd membrane bioreactor system (in addition to the existing 99,000 gpd WWTP) and 3 new 
high-rate infiltration basins.  The final effluent discharge limits are summarized in the table below.   

WWTP Effluent Characteristics (0.299 MGD) 

Parameter  Monthly Average 

BOD5, mg/L  10 

TSS, mg/L 15 

Fecal Coliform (MPN / 100 mL) 14 1 

Ammonia, mg/L  4 

TN, mg/L 7 

TP, mg/L 3 

1. Monthly geometric mean 

 
The purpose of this Agreement is to provide professional engineering services (detailed design, 
regulatory coordination, bidding, and construction phase services) for a new 100,000 gpd oxidation 
ditch package treatment plant with high-rate infiltration basins with an option for 200,000 gpd.   
 
SCOPE OF WORK 
 
Services to be provided by Hazen under this Agreement include Task 1 (Detailed Design and 
Regulatory Coordination) and Task 2 (Bid Phase Services) and their associated subtasks delineated 
below.   
 
Task 1 – Detailed Design 
• Subtask 1.1– Develop Detailed Drawings 
• Subtask 1.2 – Develop Technical Specifications and Front-End Bidding Requirements 

9.C.a

Packet Pg. 32

A
tt

ac
h

m
en

t:
 M

o
yo

ck
W

W
T

P
_D

es
ig

n
 -

 D
ra

ft
 S

co
p

e 
 (

M
o

yo
ck

 W
W

T
P

 D
es

ig
n

 P
ro

p
o

sa
l)



Page 2 of 8 

 

• Subtask 1.3 – Regulatory Coordination and Permitting 
• Subtask 1.4 – Quality Assurance / Quality Control 
• Subtask 1.5 – Review Meetings 
• Subtask 1.6 – Specialty Subconsultants 

 
Task 2 – Bid Phase Services 
• Subtask 2.1 – Bidding Assistance 
• Subtask 2.2 – Attend Pre-Bid Meeting 
• Subtask 2.3 – Bid Documents Interpretation 
• Subtask 2.4 – Attend Bid Opening 
• Subtask 2.5 – Prepare Official Notices 
• Subtask 2.6 – Conform Bid Documents 

 
Task 3 – Construction Phase Services 
• Subtask 3.1 – Construction Administration 
• Subtask 3.2 – Shop Drawing Reviews 
• Subtask 3.3 – Review of Requests for Information (RFIs) 
• Subtask 3.4 – Construction Meetings 
• Subtask 3.5 – Periodic Site Visits 
• Subtask 3.6 – Prepare Record Drawings 
• Subtask 3.7 – Operator Training 

 
 
 

Task 1 – Detailed Design 
 
Subtask 1.1 Develop Detailed Drawings – Prepare detailed drawings suitable for regulatory review 
and approval, and for competitive bidding by a General Construction Contractor.  It is estimated that 
41 detailed drawings will be prepared as summarized below: 

Drawing Summary 

Discipline No. of Drawings 

General 3 

Civil 6 

Mechanical 13 

Structural 6 

Instrumentation 9 

Electrical 9 

Misc Std Details 6 

Total 52 

 
FOG Pretreatment 
One new vendor packaged FOG removal system with appropriate considerations for redundancy will 
be designed and work in conjunction with the Screening and Grit Facilities. 
 
Screening and Grit Facilities 
 

9.C.a

Packet Pg. 33

A
tt

ac
h

m
en

t:
 M

o
yo

ck
W

W
T

P
_D

es
ig

n
 -

 D
ra

ft
 S

co
p

e 
 (

M
o

yo
ck

 W
W

T
P

 D
es

ig
n

 P
ro

p
o

sa
l)



Page 3 of 8 

 

One new coarse screen and two new drum screens will be designed to operate with the two existing 
drums screens.  It is anticipated the existing grit removal tanks and drum screens will be adequate 
for the expanded treatment plant. 
 
Activated Sludge Facilities 
 
The new WWTP will be an oxidation ditch package treatment plant (PTP) to replace the existing 
IFAS system.  Location of the new WWTP has not yet been finalized but the objective is to locate 
the new facility on the northern end of the site.  The new WWTP will be designed to treat a maximum 
month flow of 200,000 gpd with a bid alternate to construct only a 100,000 gpd facility.  Anticipated 
influent characteristics and expected effluent quality are summarized below. 
 

Basis of Design 

Parameter  

Max Month  

Influent 

Monthly 

Average  

Effluent 

BOD5, mg/L 567 < 10 

TSS, mg/L 440 < 15 

TKN, mg/L 85 --- 

NH3-N, mg/L 51 < 2  

TP, mg/L 14 < 3 

Minimum Temperature, 0C 15  

 
The Oxidation Ditch PTP manufacturer will supply the following equipment:  anoxic submersible 
mixers, aerators, bypass channel gate, effluent weirs, DO control system, and a PLC control system. 
 
Secondary Clarifiers 
 
It is assumed that new secondary clarifiers will be required for the 100,000 gpd facility pending final 
hydraulic design.  Additional secondary clarifiers will be provided for the 200,000 gpd alternate. 
 
Filters and Ultraviolet Disinfection Facilities 
 
The existing effluent sand filters and UV facilities will be replaced as a part of the expansion.  Disk 
filters will be designed to replace the existing sand filters.  New UV equipment will replace the existing 
antiquated equipment.  Existing infrastructure will be used as much as practical. 
 
Support Facilities 
 
No additional administrative or maintenance facilities will be constructed.  The County has indicated 
that the existing facilities are sufficient for their needs.  The Engineer will assess quality of incoming 
electrical power and assess alternatives to improve electrical system reliability.  In addition to the 
instrumentation and controls for the new process facilities, remote SCADA access features will be 
provided.  Hazen will assist the County with assessment of data management systems to data from 
the SCADA, lab data, and operator entered data and information. 
 

9.C.a

Packet Pg. 34

A
tt

ac
h

m
en

t:
 M

o
yo

ck
W

W
T

P
_D

es
ig

n
 -

 D
ra

ft
 S

co
p

e 
 (

M
o

yo
ck

 W
W

T
P

 D
es

ig
n

 P
ro

p
o

sa
l)



Page 4 of 8 

 

Subtask 1.2 Develop Technical Specifications and Front-End Bidding Documents – Prepare 
performance based technical specifications in CSI format for all aspects of the work such that the 
project results in a complete, working facility.  Hazen shall identify any sole-sourced equipment items 
and assist the County in pre-selection and negotiation of such equipment.  Where possible, Hazen 
shall identify two or more equipment manufacturers capable of providing suitable equipment and/or 
materials. 
 
Related work to be performed by Hazen under this task includes: 

 

• Project Delivery – Hazen will evaluate strategies to expedite project delivery (design and 
construction).   
 

• Equipment Pre-selection – This scope of services assumes that equipment pre-selection will 
be one of the selected strategies for expediting project delivery.  Hazen will assist the County 
in the preparation of Request for Proposals for the oxidation ditch technology for an evaluated 
bid.  Hazen will assist the County in review of equipment proposals, and provide 
recommendations for selection.  The intent is that the selected equipment supplier will be 
written into the specifications and assigned to the General Contractor, and will be the basis 
for final design.    
 

• Maintenance of Plant Operations during Construction – Hazen will develop a detailed plan for 
maintenance of plant operations during construction including consideration of maintaining 
permit compliance while sequencing new facilities into service and demolishing existing 
facilities, as necessary.  Hazen will conduct a workshop with Plant Staff to ensure that the 
proposed plan fully addresses Plant Staff’s concerns, maintenance of access to existing 
facilities, and other constraints vital to project success.   

 

• Functional Control Descriptions – Hazen will develop functional control descriptions 
describing the required operation, monitoring, and control of the new facilities.  Hazen will 
coordinate integration design with the County’s on-going instrumentation and control designer 
and integrator. 

 

• Opinion of Cost – Hazen will develop and maintain a detailed cost estimate throughout the 
design of the work.  Formal opinions of probable cost shall be provided at 60% complete and 
at 100% final design.  Hazen will provide periodic updates to the County regarding bid 
opening results from other projects in the region.  Hazen will promptly identify any cost 
impacts resulting from design decisions made by the County and communicate such impacts 
to the County. 
 

• Prepare bidding requirements using Hazen’s standard front-end documents and general 
requirements and incorporating County’s requirements and policies, where needed. 

 
 

Subtask 1.3 Regulatory Coordination and Permitting – Identify, prepare, and submit all required 
permit packages to the applicable regulatory agencies for review and approval.  Where necessary, 
Hazen will discuss the proposed project with the applicable regulatory agencies to fully define the 
permit requirements and to identify the major permitting issues that must be resolved.  A permitting 
strategy will be developed to address the major issues identified and to facilitate the permit 
acquisition process.  Applications for the required permits and approvals will be prepared for 

9.C.a

Packet Pg. 35

A
tt

ac
h

m
en

t:
 M

o
yo

ck
W

W
T

P
_D

es
ig

n
 -

 D
ra

ft
 S

co
p

e 
 (

M
o

yo
ck

 W
W

T
P

 D
es

ig
n

 P
ro

p
o

sa
l)



Page 5 of 8 

 

submittal to the respective agencies.  Currituck County will pay for all application fees associated 
with the permitting process.  It is anticipated that the following permits, as a minimum, will be required: 

 
• Minor Modification to the NC DEQ High Rate Infiltration System Permit 
• NC DEQ Erosion and Sedimentation Control Permit 
• Currituck County Building and Codes Permit 

 
Subtask 1.4 Quality Assurance / Quality Control – Hazen will conduct an internal technical / 
constructability review at the 60% and 90% completion milestones.  Technical Review Committee 
members and a Construction Field Engineer will provide a review of the design to date including:  

 
• Specified manufacturers of major equipment items 
• Design calculations 
• Construction cost estimate 
• I/O listing and functional control descriptions 
• Construction phasing 
• Inter-discipline review to ensure coordination and completeness 
• Front-end documents and technical specifications 

 
Subtask 1.5 Review Meetings – H&S will conduct ½-day project review meetings at 30%, 60% and 
90% completion milestones for County Staff input and review.  Three (3) additional discipline focused 
meetings (i.e., mechanical, electrical, and instrumentation and control) will be coordinated and 
conducted with County Staff virtually using Microsoft Teams to discuss: equipment preferences; 
manufacturers to be named in the individual equipment, electrical, and instrumentation and control 
specifications; materials of construction; and, functionality.  Minutes from all meetings will be 
recorded and distributed to all participants to document key design decisions and impact to design 
schedule and scope and cost of construction. 
 
Subtask 1.6 Specialty Subconsultants – Hazen will coordinate the activities of the following local 